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Congratulations on your pregnancy. The National Institute of Clinical Excellence (2008, last updated March 2016) recommend 400 mcg of Folic Acid to be taken ideally before conception and upon confirmation of pregnancy throughout the first 12 weeks. A dose of vitamin D 10 mcg is also recommended during pregnancy and whilst breast feeding.

Please complete your details below and return to reception:

Name:

Address:

DOB:

Telephone No:



Can a Message be Left: Yes/No

NHS no:

Named GP:



GP Surgery:

1st Day of Last Menstrual period:

Do you consent to an Ultrasound scan:
Yes/No

Is this your 1st pregnancy:
Yes/No

Smoker: Yes/No

If yes, would you like support to stop smoking in pregnancy? Yes/No

Do you require an interpreter? Yes/No
Language Required :

Please find attached my contact details and information on vitamin supplements in pregnancy, ultrasound scan and screening tests for you and your baby with recommended websites.

I look forward to meeting you.

Kind regards

Raj Bahra

MOBILE : 07747795738

Pregnancy Information

Folic Acid:

· for women planning a pregnancy and those who are pregnant up to 12 weeks, folic acid 400mcg daily is recommended to reduce the risk of having a baby with a neural tube defect.
· Increase dietry intake of foods fortified with folic acid or rich in folate such as cereals, green, leafy vegetables, yeast extract, orange juice and brown rice.
· Ask your GP for folic acid on prescription – ask your midwife about free prescriptions during pregnancy.
Vitamin D:

· Vitamin D is essential for strong bones and teeth. Severe deficiency can result in rickets. Our bodies naturally make vitamin D when our skin is exposed to summer sunlight. The production of vitamin D is different for every person, dependant on skin type, time of day and year. Vitamin D can be found naturally in oily fish (such as salmon, mackerel and sardines), eggs, meat, soya, some diary products and margarine. Some cereals contained folic acid. You need to take vitamin D during pregnancy to provide your baby with enough vitamin D for the first few months of life. The recommended dose is 10 mcg during pregnancy and 10 mcg during breastfeeding.
· People more at risk of vitamin D deficiency are; if you are African, African Caribbean or South Aisian origin, or if you always cover your skin when outside.
References:

Nice Guidelines: Antenatal Care in Uncomplicated Pregnancies (2008 & 2016) & NHS Choices Pregnancy and Baby Guide, www.nhs.uk/conditions/pregnancy-and-baby

Ultrasound Scans:

· An ultrasound scan uses sound waves to build a picture of your baby in the womb. They have no known side effects on mothers or babies
· Pregnant women should be offered an early ultrasound scan between 10 weeks and 13 weeks and 6 days to determine how many weeks pregnant you are and to detect multiple pregnancies. Pregnant women should be given information on screening tests for chromosomal abnormalities as part of this scan
· An anomaly scan is offered between 18 weeks and 20 plus 6 days that may pick up. This scan may be able to identify any physical concerns. (Please refer to Screening Tests for you and your baby)
References: Nice Guidelines: Antenatal Care in Uncomplicated Pregnancies 2008 & 2016), Screening Tests for you and your Baby (2016),
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YOUR MIDWIFE IS:

I will contact you between 8-9 weeks of your pregnancy to arrange your first appointment which normally lasts an hour.

If I have not contacted you by the 10th week of your pregnancy please contact me via the details below

MY CONTACT TELEPHONE NUMBER:

Community Midwifery Office: Tel:  01926 495321 ext 4535 / mobile no: 07469376711

